
LFT Testing & Antiviral Treatment – CHILDREN in Primary Care
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1
Positive LFT Result in a 

child or adolescent

2
Person with parental 

responsibility contacts GP. 
If GP surgery is closed for 
the next 24 hours, they 

contact MEDS

3
Verify patient 

is 
symptomatic 

and is in 
‘highest risk 

cohort’ 
eligibility 

(Appendix 1)

O

4 
Advise patient not eligible for anti-

viral treatment; observe positive 
LFT guidelines

Not eligible

Eligible

6
On call Consultant discusses the case with 
responsible Tertiary Care Consultant (e.g. 
Oncology or Rheumatology) OR at the 

daily PIMS-TS regional meeting. This can 
be done by the child’s own long term 

responsible Consultant if available.

Decision made to treat or not to treat.

7
Consultant: Telephone discussion with 
person with parental responsibility, and 

takes verbal consent for treatment.
Arrange admission to children’s ward, 

usually on the following day but on the 
same day if on a Monday and the child 

has been symptomatic over the weekend.

8 
Speciality Doctor admits to ward HDU 

bed as a day case (full clerking not 
required), provide information leaflet (see 

link), confirms symptoms and +ve LFD, 
confirm verbal consent and document.

9
Patient / person with 
parental responsibility 

receives confirmation of 
treatment decision and 
if necessary, consents 

for treatment and 
children’s ward 

admission

10
Specialty doctor to prescribe medication.

Sotrovimab 
500mg (8mL containing 62.5mg/mL)

Added to 100mL 0.9% sodium chloride 
solution and given over 30 minutes.

Remdesivir
200mg on day 1 and 

100mg given on days 2 and 3. 
Add to 100 or 250mL 0.9% sodium 

chloride solution and give over 30-120 
minutes.

12
Full cardiorespiratory monitoring 

during and for one hour after 
infusion.

Sotrovimab:
Discharge if stable 1hr after infusion 

complete

Remdesivir:
Arrange for patient to return for 2nd 

and 3rd doses before discharge.

End

13
Pateint receives treatment and 

discharged after 1hr of 
cardiorespiratory monitoring.

Remdesivir:
Arrangements made for doses 2 and 

3.

5
GP contacts the on-call 

paediatrician via switchboard

11
Nurse: Prepare infusion

Sotrovimab:
As per proforma preparation protocol 

(Appendix 3)

Remdesivir:
As per MEDUSA IV Guidelines.

End
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